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Test Results: BS EN ISO 12947-2:2016

Textiles - Determination of the abrasion resistance of fabrics by the Martindale Method

Part 2: Determination of specimen breakdown
Period h

Conditioning of test specimens ≥18

Testing conditions -

Martindale: 1

yes

4 5 6

86000 86000 86000 86000

1 Please note that copies of this original certificate are not valid

TEST CERTIFICATE
  CLIENT:

27/07/2020

Certificate Number:

Date Received:

Agua Fabrics Ltd

Hyde House

The Hyde

London

  Contact:

  Tel:

  Email: suzanne@aguafabrics.com

SAMPLE IDENTIFICATION

Sample Name/Reference: Agua Velvet 
Additional Names: -

20±2 65±4

Order Number: -
Colour: -
Fabric Composition: 100% Polyester

Batch Ref/Number: -

Prior to Reaching End 

Point

Issue Number:

Customer Agua Fabrics Ltd

UK2000611

Abrasion Resistance Result:

20±2 65±4

Sample

Fabric type: As per BS EN ISO 12947-2:2016 CUT PILE

Test Conditions Temperature ⁰C Relative humidity %

Upholstery - Martindale Abrasion - 12KPa load

Foam used to back the sample? :

Sample reached 'Fully Worn off Area' at 88000 Rubs.

Date Issued:

Uncertainity of measurement = 10%

Changes from previous issue (if applicable)

The information is this section is provided by the client and Lancashire Testing Services Ltd assumes no reponsibility or liability for its accuracy.

NW9 6LH

-

-

Suzanne Ralton

020820500050

29/07/2020

1Issue Number:

This report relates only to the sample tested and does not guarantee the bulk of the material to be of equal quality
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